
PARTS LIST 
~~-'/ 1) A I' 

STW -88 

• SEIKO SEWING MACHINE CO., LTD. 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



INDEX 

Pages 

imt&. ....tt& ...................................................................... . 1, 2 
FACE PLATE, ARM TOP COVER 

;Rt:"/, ....t~. -:1- 1)- • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • 3 4 
' TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

t~J!I~. !pt~J!I.~ ... : ............................................................ . 5, 6 
PRESSER BAR, VIBRATING PRESSER BAR 

jf~±iJ', ilt!i"D ':1 ~ . . . . • . . • • . . • . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . • . . . . . . . . . . . . . . 7 8 
' NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

*~- ~I.~:kt&l'\* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9 10 . 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

Tfdl, T /"{)~ "-:1- IJ -' ~I) j] A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11 ' 12 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

jffi, ~IJ±it, ~I) fill ··· ·········· ··········· ········· ··· · ····· ····· ···· ···· ··· · 13,14 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

'"':l?vl'\-, T~ 1JD'/~ ....................................................... 15,16 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

n~±it. :hx ................................................................... 17,18 
HOOK SADDLE, HOOK 

~~fi ........................................................................... 19,20 
TENSION 

flf:t!j~ ............................................................................. 21,22 
ACCESSORIES AND ATTACHMENTS 

~lj7'C~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · • · · · · · · · • · • · · · · · · · · · · • · · 23,24 
PARTS AVAILABLE AT EXTRA CHARGE 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Iiitli,J:ti 
FACE PLATE, ARM TOP COVER 

~5 7 

~ 
6 

13~ 

14 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



iiitli, J:tli 
FACE PLATE, ARM TOP COVER 

NO @6l,jo~ :XIl £~ PARTS NAME 

PART NO QTY 

1 10698 1 ii:ii~li FACE PLATE 

2 10699 1 .U:~tl.t.; SCREW 3.4X36 L=4.5 

3 10700 1 t"/ PIN 

4 10701-A 1 ~SJ~ RUBBER 

5 10709 1 *-3L*l ARM SPOOL PIN 

6 10702 1 J:.~ ARM TOP COVER 

7 10704 1 J:.~W:tl.t.; HINGE SCREW 3/16X28 

8 10703 1 ..1:.~'7 ·;; :/ "\"'- WASHER 

9 10680 1 ~ ·;; 7\.;tdif Lt THREAD RETAINER 

10 10681 1 .U:~tdt.; SCREW 3.4X36 L=6.5 

11 10682 1 im*-ut (J:.) THRE/.C:' -~U!CE {UPPER) 

12 10683 1 im*-ut ( q:.) THREAD GUIDE (MIDDLE) 

13 10760 1 7 IJv t- FELT 

14 10759-A 1 ii:iiTut CF) THREAD GUIDE (LOWER) 

15 10685 3 .U:~tl.L; SCREW 3.4X36 L=6.5 

2 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



;Rt:/ .. ..t.W .. -:;1-l)-
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

38 37 

~ 

4 

ak 

t-24 
8 

15 

23 

16 21 

3 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



~1::/, _ltdJ, -;/-1)-
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

NO gBJMi~ ~- £~ PARTS NAME 

PART NO QTY 

1 10768 1 JJ!IB ARM SHAFT 

2 11042 1 J:flll~Z OIL WICK 

3 10506 1 J:.W~ti td [.; OIL STOP SCREW 7.85X20 L=6.0 

4 10577 1 "")"-I) -¥fl l_, td [_; PULLEY ADJUSTING SCREW 6.75X24 L=1 1.0 

5 19414 1 -?7/-?-=f-:/3/:f.J.L. NEEDLE BAR CRANK 

6 19415 1 i:iL ti51c d) td [.; POSITION SCREW 1/4X28 L=20.0 

7 19416 1 .lbY.l td [.; SET SCREW 1/4X28 L=14.0 

8 10563 1 ..I: tiD~ $I JL- (WJ) '7 ·;; :/ i' WASHER 

9 10562 1 J:flll~ :)IJL- (fjij) ARM SHAFT BUSHING (FRONT) 

10 
11 10522 1 !l:d.ltd.[.; SET SCREW 6.75X24 L=14.0 

12 
13 10725 2 J:~ ~ $I )l.- (fjij) 7 I Jl- I- OIL FELT 

14 13074 1 J:fill"-7 1) / -'j Jr- .A ARM SHAFT BALL BEARING ADAPTOR 

15 10567 1 J:flll """'"7" 1) / -1 ARM SHAFT BALL BEARING 

16 10565 1 J:ftll"-7 1) / -'j 1J 7- ARM SHAFT BALL BEARING ADAPTOR SLEEVE 

17 10566 2 .ll:d.ltd.t; SET SCREW 1/4X32 L=5.5 

18 10568 1 ~t.i L- 1) / -'j BALL BEARING RETAINING RING 

19 10571 1 J:~ "-7 1) / -'j Jr - .A .ll: ~ td (.; SCREW 6.75X24 L=20.0 

20 10504 1 /-')- MACHINE PULLEY 

21 10847-B 1 )C~ I)/ -'j (-'"""Jl-1-:H- t:~ffl) FEED INDICATING DISC (W/0 BELT GUARD) 

21 10847-A (1) )[=t I)/ -'j (-"'")I, 1- jj - t: 1-t ffl) FEED INDICATING DISC (W/ 

22 10566 1 )[~I) / -'j tttd (.; SET SCREW 1/4X32 L=5.5 

23 10576 1 i:iL!I'51cd.Jtl.L.; POSITION SCREW 15/64X28 L=21.0 

24 10579 1 .ll:d.ltl.L.; SET SCREW 15/64X28 L=20.0 

25 10569 1 -'"""JL-1-/-IJ- ARM SHAFT CONNECTING BELT PULLEY 

26 10574 2 "-"Jv t- /- IJ- IJ ::...-? BELT PULLEY SPRING FLANGE 

27 10571-G 1 -'"""lv t- /- IJ- .Jl:~ t.~. t; SET SCREW 6.75X24 L=20.0 

28 10570 1 "'-" Jv t- /- IJ - 1::" ::...- td L.; POSITION SCREW 6.75X24 L .. 14.5 

29 10524-G 1 8Jv t- /- 'J -I::" ::..-t.~. t.::.ll:tl. c; POSITION SCREW SET SCREW 6.75X24 L=6.5 

30 10621 1 91' ~ ::...- -1 -'"""Jv t- ARM SHAFT CONNECTING BELT 

31 10526C 1 ~ff (~,R) THREAD TAKE UP LEVER COMPLETE 

32 10526 1 ~ff THREAD TAKE UP LEVER 

33 10529 1 ~f-1'~~ THREAD TAKE UP LEVER DRIVING STUD 

34 10728 1 ~M<~~~z OIL WICK 

35 10528 1 jt'*? 7/-? NEEDLE BAR CONNECTING LINK 

36 10527 1 ~ffl::'"/ THREAD TAKE UP LEVER HINGE STUD 

37 11042 1 ~fft::"/~;t, OIL WICK 

38 10525 1 ~~1::"/.ll:d.lt.i.L.; SET SCREW 6.75X24 L=9.0 

39 10523 1 it~-? 7 / ., I::" / NEEDLE BAR CONNECTING LINK STUD 

40 10726 1 it'*? 7/? I::" /~;t, OIL WICK 

42 19417 1 it"*., 7 /? 1::" / ll:.d.l ~ c; (~) SCREW 1/4X28 L=6.5 

43 19418 1 it"*., 7 /-? 1::" / ll:.d.l ~ c; (~) SCREW 1/4X28 L=4.5 

44 10551 1 ~~~~Lt THREAD TAKE UP LEVER OIL GUARD 

45 10650 1 ~ff~~lt .ll:d.ltd. c; SCREW 3.4X36 L=6.0 

46 10772C 1 J:).fti o ·;; t: C*H) LIFTING ECCENTRIC CONNECTION COMPLETE 

47 10772 1 J:li~D ·;; 1-' LIFTING ECCENTRIC CONNECTION 

48 10773 1 =- FJL--"7 1) /? NEEDLE BEARING 

49 19427 1 t:?¥¥AJ:T:t.J.L. LIFTING ECCENTRIC 

50 19508 2 t:p¥flAJ:""f7J.L..ll:d.ltd.t; SET SCREW 1/4X40 L=5.5 

51 11879 1 t:?¥¥AJ:T7J.L.:7J7- LIFTING ECCENTRIC COLLAR 

52 10573 2 t:p¥¥AJ:""f:t.J.L.t.J7-!I:d.ltd.C: SET SCREW 7/32X32 L=11.0 

Ll 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



fliii.*', a:f:iflJII. 
PRESSER BA ~ ___ R, VIBRATING p ___ RESSER BAR 

21 

5 

4~ 

6 
8 

10 
12 

13 

16~ 
~ 

18 
3~ 

'o 

17 

~~ 
43 44 

45 

i-33 

32 

30 

35 

5 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



~I.~, ~~I.~ 
PRESSER BAR, VIBRATING PRESSER BAR 

NO $£il~ ::tii D~:g PARTS NAME 

PART NO OTY 

1 10540 1 ~~~ PRESSER BAR 

2 10539-A 1 ~~~ Cf) ;( ~)I,. PRESSER BAR BUSHING (LOWER) 

3 10761 1 .tbY)iJ [; SET SCREW 6.75X24 L=11.0 

4 10538 1 ~~~ U:) -" ~ Jv PRESSER BAR BUSHING (UPPER) 

5 10761 1 .li.d.JtJ[; SET SCREW 6. 75X24 L= 11.0 

6 10541 1 ~~~~i7'] PRESSER BAR POSITION GUIDE BRACKET 

7 10662 1 .li.d.JtJ[; SCREW 5/32X40 L=6.5 

8 10543 1 ~17'l*l PRESSER BAR POSITION GUIDE 

9 10761 1 .li.d.JtJ[; SET SCREW 6.75X24 L= 11.0 

10 18479 1 ~~~~~ PRESSER BAR LIFTING BRACKET 

11 19518 1 ~~*'~~liij)tJ[; SCREW 11/64X40 L=l4.0 

12 10546-A 1 ~~*l~~Ti'i TENSION RELEASE SLIDE 

13 10547 1 ~ ~*l~~TiiitJtJ TENSION RELEASE SPRING 

14 18480 1 (O)::f.li.d.JtJ[; LIFTING BELL CRANK SCREW 11/64X40 L=8.0 

15 13360 1 ~~*'~~ 1) /"J PRESSER BAR SPRING BRACKET 

16 13365 1 ~~*'~~ 1) /"Jl!ijltJ[; SCREW M4X0.7 L=9.0 

17 10659 1 ~~J:.lfvr\- PRESSER BAR LIFTER 

18 10660 1 ~~J:.lft..--;\-1::.'/tJ t; HINGE SCREW 4.5X32 

19 10796 1 ~i-~~ LIFTING PRESSER FOOT 

20 10664 1 ~i-~ ~.!.I:_ d) tJ [; SCREW 3.4X36 L=9.0 

21 19425 1 .m~ LIFTING ROCK SHAFT 

22 10514 2 .m~ ;( 5I )I,. LIFTING ROCK SHAFT BUSHING 

23 19515 1 .m~t:./tJ \_; SCREW 1 /4X28 

24 19516 1 .m~l::.'/tJ \_;j- ·y 1-- NUT 1/4X28 ~ 

25 
26 10558C 1 < O)::f iz ·y 1- LIFTING BELL CRANK COMPLETE 

27 10558 1 (O)::f LIFTING BELL CRANK 

28 10557 1 < O)::f)lt6 (*) LIFTING BELL CRANK LINK 

29 10556 1 < O)::flft6 {lj\) VIBRATING PRESSER BAR CONNECTING LINK 

30 34713 1 cp~~~ VIBRATING PRESSER BAR 

31 10554 1 cp~~.A -;!•) /? VIBRATING PRESSER BAR EXTENSION SPRING 

32 10553-A 1 cp~~.A-;/•J/?*l VIBRATING PRESSER BAR EXTENSION 

33 10708 1 '*'~~*l~L-tJ[; SCREW 7/32X32 

34 15118 1 tiN :tul: frl3~. VIBRATING PRESSER BAR SLIDE BLOCK 

35 19411C 1 '*'~~ (~,fi) VIBRATING PRESSER FOOT COMPLETE 

36 19411 1 '*'~~ VIBRATING PRESSER FOOT 

37 17104 1 cp~~.li.d.>tJG PINCH SCREW 11/64X40 L=6.0 

38 1 0548-A 1 ~~*'~~t!Nnttd.>i'i LIFTING BRACKET GUIDE BLOCK 

39 10519 1 .li.d.JtJ[; SCREW 6.75X24 L=17.5 

40 15111 1 I::'/ PIN 

41 19419 1 J:. T :t.J .L.ll~ t.: ¢ : LIFTING ECCENTRIC CONNECTING CRANK 

42 19420 1 J:.T:t.J.L.ll*6t.:¢ :tiijjtJt; PINCH SCREW 1/4X28 L=16.0 

43 10775 1 J:.lliE D ·y FHtJ t; HINGE SCREW 7/32X32 

44 10703 1 J:.ll*6 D ·y Ftjlb. [; '7 .. J -/ 1'- WASHER 

45 10774 1 J:.lliED ·;; Fl"\1' -:1 LIFTING ECCENTRIC CONNECTION COLLAR 

46 10776 1 J:.lliE D ·;; F~7 ·;; 1-- NUT 7/32X32 

6 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



tt•±ft,~~[J-:;~ 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

4 

5 

15~· 

16 

~~ 
20 -

liD-­
/ 

26 

27 

7 

25 24_J 

23 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



it~±#, ~*S[J '/ ~ 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

NO gB£~-% ~-Ali[ £:g PARTS NAME 

PART NO OTY 

1 15110-A 1 *Ht±i:J NEEDLE BAR ROCK FRAME 

2 11875 1 £t~±i:Jto/ HINGE STUD 

3 10525 1 .tl::.!V)~t; SET SCREW 6. 75X24 L=9.0 

4 15117 1 t'Ht..tl::.*& SLIDE BLOCK PLATE 

5 8100 2 ~:h..tl::.~J.I:.!V)~t; SCREW 9/64X40 L=6.5 

6 15031 1 it~±i:J5EllZ OIL WICK 

7 10560 1 17-Jt.- NEEDLE BAR ROCK FRAME POSITION BRACKET 

8 10561 1 J.I:.!V)~t; SCREW 11/64X32 L=6.5 

9 19413 1 it~ NEEDLE BAR 

10 10533 1 it~~dit NEEDLE BAR THREAD GUIDE 

11 8140553 1 it .tl::.!V) ~ [; NEEDLE SET SCREW 1/8X40 L=4.5 

12 N0122 1 it NEEDLE 

13 19426 1 it~t§~ NEEDLE BAR CONNECTING STUD 

14 13365 1 it~~~**t.J.[; PINCH SCREW M4X0.7 L=9.0 

15 10726 1 it~~~5EllZ OIL WICK 

16 10578 1 J:.* IJ~ NEEDLEBARROCKFRAMEROCKSHAFT 

17 11876C 1 J:.* I) ~ftl.:E (~,fi) SLIDE BLOCK COMPLETE 

18 11877 1 J:.* I)~ ftl.:E SLIDE BLOCK 

19 11876 1 J:.* IJ ~to/~[; SLIDE BLOCK STUD 

20 10581 1 J:.* I) ~ t" / ~ [; J.l:. !V) t.J. [; SET SCREW 7/32X32 L=7.0 

21 10755 1 li*E ROCK SHAFT CRANK 

22 10519 1 )li;Et,F!V)~t; PINCH SCREW 6.75X24 L=17.5 

23 10756 1 li*E£J "/ F ROCK SHAFT CRANK CONNECTION 

24 10728 1 ll *E £J "") F 5EllZ OIL WICK 

25 8014 1 li*E£J "") F.llll~ t; ( lj\) HINGE SCREW 9/32X28 L=13.1 

26 8105 1 li*E £J '") F.llllt.J. t; ( Jj\) -T·/ 1-- NUT 9/32X28 

27 10758 1 li*E£J·") F.llllt.J.t; (:k) HINGE SCREW 11/32X28 L=26.0 

28 
29 10757 1 )2£ I} ~1! t~ .Q ~ FEED ROCK SHAFT CRANK 

30 10754 1 l2£ I) ~1~t~ oQ ~ t,F:t;J. t_; PINCH SCREW 6.75X24 L=16.0 

31 
32 3036 1 )li;E£J '") F.llllt.l. t; (:k) -T·") 1-- NUT 11/32X28 

33 10779 1 5EllZ¥fl x ~tl t" :....- CLIP 

34 10778 1 )EB;G OIL WICK 

35 
36 

8 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



*~' :ftJI.I*'*tliJ~.:i' 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

5 

9 

7 
~ 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



*~ .. ~.I-;};;:t]iJ'\* 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

NO l"lB~ii~ ~- ~:g PARTS NAME 

PART NO QTY 

1 10710 1 7c.CS KNEE LIFTER LIFTING LEVER 

2 10712 1 7c.CSll:.dJtdl.; HINGE SCREW 6.75X24 

3 
4 

5 10711 1 lj\.<:3 KNEE LIFTER CONNECTING LEVER 

6 10712 1 lj\ .<:3 1.1:. d) td I_; HINGE SCREW 6.75X24 

7 10713-A 1 m''** KNEE LIFTER CONNECTING LEVER LIFTING ROD 

8 10716 1 m''**.A ""i''J -.,? SPRING 

9 10714 1 m 1Jotl:f:J7- LIFTING ROD COLLAR 

10 10561 1 r'f:,1J*l:f:J7-li:.&J:t:J.t..; SET SCREW 11/64X32 L=6.5 

11 10717C 1 r'f:,IJ*l±~(~JI) LIFTING ROD ROLLER BRACKET COMPLETE 

12 10717 1 m'J~±~ LIFTING ROD ROLLER BRACKET 

13 10718 1 m'J**±~o-7- LIFTING ROD ROLLER 

14 10719 1 r'f:,IJ~±~D-7-li:.&J:t:J. L; SCREW 3.4X36 

15 10561 1 r'f:,IJ~±~Jt&;J:t:J.t_; SCREW 11/64X32 L=6.5 

16 10705 1 ¥1l~**7ct,Hf:t:J. PRESSER BAR SPRING (FLAT) 

17 10706 1 *t&l:f:t:J.sHt:t:J. ~_.; PRESSER BAR SPRING SUPPORT SCREW 6.75X24 

18 10707 1 7ct&l;f:t:J.WI4!i'i:t:J. I_; PRESSER BAR SPRING REGULATING SCREW 

10 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Tfdl, T~J" 1--:/- 1) -, ~·J 7J.b. 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

47 

36 

~33 

~4 
32 ::::>-35 

\' 

8 
10 

17 

14 

~ 

15 

13 
12 

11 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Tfdl, T /'(J(, t--7'- •J-, ~ •J ::JJ .b. 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

NO gB£ii-l3- ;'1:]i tf'c~ PARTS NAME 

PART NO OTY 

1 10603 1 T'lll HOOK DRIVING SHAFT 

2 10782 1 T'lll (fili) ;l. $' }[.- HOOK DRIVING SHAFT BUSHING (FRONT) 

3 10571 1 .il::IY.J~L: SET SCREW 6.75X24 L=20.0 

4 11080 1 T'lll (filj) ;i. $' Jt.-7 I Jt.- I- OILING FELT 

5 10605 1 T'lll (i:j:~F.,,) ;l. $' }[.- HOOK DRIVING SHAFT BUSHING (MIDDLE) 

6 10522 1 .tJ::: IY.J td. t.;: SET SCREW 6.75X24 L=14.0 

7 10729 1 ;~. 5' Jt.-~E8Z OIL WICK 

8 30157 1 T'lll-"7 1J :.-.- ?. 7- .J. HOOK DRIVING SHAFT BUSHING (BACK) 

9 10571 1 .il::~Y.J~t.;: SET SCREW 6.75X24 L=20.0 

10 10609 3 ;fiji;J 1) / ?.il::IY.l~ t.;: SCREW 3.4X36 L=5.0 

11 10567 1 T'lll-"7 1J :.-.- ?. BALL BEARING 

12 10607 1 T'lll-"7 'J :.-.- ?.7J 7- COLLAR 

13 10566 1 .tJ:::IY.)~t.;: SET SCREW 1/4X32 L=5.5 

14 10658 1 i.iL~5:R:IY.l~ t.;: POSITION SCREW 1 /4X32 L=5.5 

15 10608 1 ~i;J 1) /? BALL BEARING RETAINING WASHER 

16 10610-01 1 T-" Jt.- r. 7'- 'J - SAFETY CLUTCH PULLEY 

17 10574 1 7'- 1)- 1) /'? PULLEY SPRING FLANGE 

18 10611 1 T r-.:·Jt.- 1-7'- 'J -{,'~ SAFETY CLUTCH COLLAR 

19 10612 2 .t!:.~Y.J~t.;: SCREW 1/4X32 L=10.5 

20 10615 1 T -"Jl-- r. 7'- 1) -t& li~ SAFETY CLUTCH LOCKING LEVER SPRING 

21 10614 1 T r-.:· Jt.- r. 7'- 'J - ¥~ 1::" / HINGE PIN 

22 10581 1 T-" Jt.- r. 7'- 'J - ¥~ 1::" :.-.- .tJ::: IY.l ~ L; SCREW 7/32X32 L=7.0 

23 10619 1 T r-.:·Jt.- r. 7'- 1) -A "j'IJ :.-.-?· SAFETY CLUTCH THROW IN LATCH SPRING 

24 10618 1 T -"Jt.- r. 7'- 'J -!J\)1116 SAFETY CLUTCH RATCHET CONNECTING LINK 

25 10616 1 T -"Jt.- I- 7'- 'J -at:>£ SAFETY CLUTCH LOCKING LEVER 

26 10613 1 T -""Jt.- I- 7'- 'J -at:>£ 1::" / HINGE STUD 

27 10581 1 W:l£1::"/.t!:.~Y.J~L; SCREW 7/32X32 L=7.0 

28 10617 1 T -"Jt.- r. 7'- 'J _,NT\ SAFETY CLUTCH RATCHET 

29 10620 1 Tr-.:·Jt.- r. 7'-'J -~91::":.-.- SAFETY CLUTCH THROW IN LATCH PIN 

30 10622 1 Jl\!1! HOOK DRIVING SHAFT LOCK RATCHET 

31 10766 1 .t!:.!Y.J~L; SET SCREW 1/4X32 L=7.0 

32 10639 1 1.iL iii[ 5:R: IY.J ~ I; POSITION SCREW 1/4X32 L=8.0 

33 10672 1 ¥fl L- * $' / (lj\) FEED REGULATING STUD (SMALL) 

34 10673 1 A 7' 1) /7 SPRING 

35 10674 1 .t!:.;C 1::"/ CLIP 

36 10627 1 ~I) 7J .L>.±i:; FEED DRIVING FLANGE 

37 10765 1 .t!:.IY.J~!; SET SCREW 1!4X32 L=11.0 

38 10628 1 1.iL~51t!Y.J~ I; POSITION SCREW 1/4X32 L=12.0 

39 15022 1 ~I) 7J J.,. FEED DRIVING CAM 

40 10634 1 ~I) 1JJ.,.1J> l.-IY.J 1::"/ FEED DRIVING ECCENTRIC PIN 

41 10631 1 7J ~ '/ ') FEED DRIVING ECCENTRIC FRICTION GIB 

42 10629 2 .il::IY.J~!; SCREW 1/8X40 L=8.0 

43 10630 2 i.iL~5:R: IY.J ~ I; POSITION SCREW 1 /8X40 L=5.0 

44 1 0909-E 1 ){8)~~ 7J .L>. FEED DRIVING ECCENTRIC ADJUSTING DISC 

45 10625 1 ¥fl l.- 1) / 7 A 1::" 1) / ? SPRING 

46 10623 1 ¥fl L- ') /? COLLAR 

47 10566 2 .t!:.~Y.J~t.;: SET SCREW 1 /4X32 L=5.5 

48 10671 1 ~Ill L- * $' / (:;*:) FEED REGULATING STUD (LARGE) 

49 10673 1 .J. 7' 1) / ?" SPRING 

50 10674 1 .il::IY.JI::"/ CLIP 

51 15023 1 .il::IY.J~ RETAINING RING 

52 10638 1 ::k.:f-t'- HOOK DRIVING GEAR 

53 10639 1 1.iL~51t IY.l td. G POSITION SCREW 1/4X32 L=8.0 

54 10766 1 .il::IY.Jtd.L: SET SCREW 1/4X32 L=7.0 

55 10637 1 z I) J:. T 7J .L>. td. G ii FEED LIFTING CAM COMPLETE 

56 10658 1 .il::IY.J~t.;: SET SCREW 1/4X32 L=5.5 

12 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



~ftli .. ~IJ±ft .. ~~J~ 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

2 

18 

7l 25 

23 
22 

3 

16 

20 
37 

5-----o 

4~ 

13 

27 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



jf~, ~·J±~, ~·J .. 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

NO ~m£=!ll'-l5- ;$C;!I g~ PARTS NAME 

PART NO OTY 

1 10665 1 itt~ THROAT PLATE 

2 6031-01 2 itt&ll:.6"'J:Id. [.; SCREW 11/64X40 L=9.0 

3 15056 1 fiJi&( ;b) BED SLIDE (RIGHT) 

4 10668 1 filt~~ / 1) /1 SPRING 

5 10667 1 1fl *.& t:• / PIN 

6 10669 1 fil*.&(~) BED SLIDE (LEFT) 

7 
8 10805 1 *IJ"i!ID FEED DOG 

9 10601 2 *IJ"i!IDJ.l:.6"'J~d t_; SCREW 1/8X40 L=7.0 

10 10594 1 *IJ±i=J FEED BAR 

11 10595 1 :JO)=¥ FEED LIFTING CAM FORK 

12 10596 1 :Jo:J=¥7IJvl-- OILING FELT 

13 10597 1 ll:.6"'J:Id.G SCREW 1/8X40 L=3.3 

14 70129 1 :Jo:l=¥1.1:.61.l:ld.G SET SCREW 7/32X32 L=15.0 

15 10599 1 :J o:l=¥'7 "") :/ "\'- WASHER 

16 16704 1 *IJJWd FEED DRIVING ROCK FRAME 

17 18065 2 *I) JWd**;ld. [.; PINCH SCREW M5X0.8 L=14.0 

18 16705 1 *IJ±i=JI::::/:Id.G FEED BAR HINGE PIN 

19 16706 1 *I} ± i:i"l::o / :ld. [.; 7 "") 1-- NUT 1/4X28 

20 11888 1 *I)~ FEED ROCK SHAFT 

21 10588 1 *1;~;~ 9 Jv or.n FEED ROCK SHAFT BUSHING (FRONT) 

22 10522 1 ;~ 9 Jv (iili) ll:.61J:Id. G SCREW 6.75X24 L=14.0 

23 11068 1 717- LINER 

24 10761 1 ;~ 9Jt- (iili) ll:.6"'J:Id.G(tillflJJ) SCREW 6_75X24 L=11.0 

25 10593 1 *IJ~:t.J7-(M) COLLAR (FRONT) 

26 10764 2 ll:..6"'J:Id.G SET SCREW 6.75X24 L=4.5 

27 10763 1 ~~J~ (~~) ;(9Jt- FEED ROCK SHAFT BUSHING (BACK) 

28 10571 1 ;~ 9 Jv (~~) ll:..6"'J:Id. G SCREW 6.75X24 L=20.0 

29 11068 1 717- LINER 

30 10525 1 ;~ 9Jt- (~~) ll:..61J:Id.[;(fillflJJ) SCREW 6.75X24 L=9.0 

31 10593 1 *1)~:1:17-(~~) COLLAR (BACK) 

32 10764 2 ll:..6"'J:Id.G SET SCREW 6.75X24 L=4.5 

33 16708 1 ~I) !I!IIJM t.: ~;!: FEED ROCK SHAFT CRANK 

34 19420 2 *IJ ~jjoj t.: ~ ;j:**;ld. [.; PINCH SCREW 1/4X28 L=16.0 

35 11962 1 ~~J~1iiit.: ~;!:I::/ FEED ROCK SHAFT CRANK STUD 

36 11954 1 ~~J~iilit.:·~ :l: t::.--)IEZ OIL WICK 

37 11953 2 ~ I) ~ jjoj t.: ~ ;j: 1:::: / J.l:.. 61.) ;!d. [.; SET SCREW 7/32X32 L=5.5 

. 

14 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



r\-:;? vJ'{- .. T~ 1J D-:; ~ 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

14 

28-------o 
I 

24 
29 

27 
26 

4 

3 

21 

16 

35 

15 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



1-<:.-:;? vJ-<:.- .. T~ •J o-:; ~ 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

NO ffilJ'cti-l"5- ~:!; ~~ PARTS NAME 

PART NO OTY 

1 34031 1 J \ ') '7 [/ J \- FEED REVERSING LEVER 

2 10845 1 J \ ') '7 [/ J \ - i\il:!;} L; SCREW 15/64X24 L=18.0 

3 11970 1 J \ ') ? [/ J \ - !MI FEED REVERSING LEVER SHAFT 

4 10802 1 J \ ') ? [/ J \ - !MI tJ 7 - COLLAR 

5 8009 1 .LtYJt.L: SET SCREW 15/64X28 L=7.5 

6 11942 1 v J \-!MIt.: ~ * FEED REVERSING LEVER SHAFT CRANK 

7 1365 1 v }'\-!MIt~ ~ * i\il tn:: PINCH SCREW 1 5/64X28 L= 16.0 

8 11943 1 ;\ ·; ?JI~D ·; !-=' FEED REVERSING CONNECTION ROD 

9 10712 2 ;\ ·; ?JI~D ·; F$~:1;} L: HINGE SCREW 6.75X24 

10 10806 1 1 \ ') ? [/ J \ - ~ I± :td. FEED REVERSING LEVER SPRING 

1 1 
12 
13 
14 11951 1 Tl2S IJ D ') F FEED DRIVING ECCENTRIC CONNECTION 

15 10773 1 TJ:2SIJ D ·; t-:·=- FJL--"''71) :;...-? NEEDLE BEARING 

16 11955 1 =xiJ /? FEED DRIVING ECCENTRIC CONNECTION LINK 

17 11952 1 Tl2S IJ D '/ F !::' ::,...- HINGE PIN 

18 11954 1 Tl2S IJ D ') F 1::' :;...-)EB;t, OIL WICK 

19 11956 1 ;I. jj='f I)/"} FEED REVERSING SHAFT CRANK LINK 

20 11953 1 :1- 1i * 1) ::,...- '7 .!£. Y,) :td. L: SET SCREW 7/32X32 L=5.5 

21 16707 1 m~x? 7:.-- ?(:ti) FEED REVERSING SHAFT CRANK 

22 19420 1 m~x?7:.-7(:ti) m;gc PINCH SCREW 1/4X28 L=16.0 

23 11953 1 m~x?7:.-7(:ti) tt.NJ~L: SET SCREW 7/32X32 L=5.5 

24 11958 1 m~x ?7/?(~) FEED REVERSING MECHANISM SUPPORT LINK 

25 11953 1 m~x?7:.-7(:ti:) .LI:NJ~L: SET SCREW 7/32X32 L=5.5 

26 31029 1 m~x?7:.-?t::.- FEED REVERSING SHAFT CRANK HINGE STUD 

27 11960 1 mmx?7:.-?t::.-5!13;& OIL WICK 

28 11950 1 m~x ?7 /?(~) ~xfdl FEED REVERSING MECHANISM SUPPORT LINK 
STUD 

29 10766 1 tt.YJ~L: SET SCREW 1/4X32 L=7.0 

30 11946C 1 ;\-;.- ?±t:>'!MI FEED REVERSING SHAFT 

31 11947 1 7J7- COLLAR 

32 10566 2 tt.YJ~L: SET SCREW 1/4X32 L=5.5 
33 11948 1 1 \ '/ ? ~iiil ::r 7 7 ') 1-- FEED REVERSING SHAFT BRACKET 

34 10754 1 1 \ ') '7 ~im 7 7 7 '/ 1-- .!£. Y,) ~ L: SET SCREW 6.75X24 L=16.0 

35 11949 2 ffiiJ~.N~ L: STOPPING SCREW M5X0.8 L=18.0 

36 4135 2 7·;.- 1-- NUT M5X0.8 

16 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



:h~±it .. :h~ 
HOOK SADDLE, HOOK 

~5 

23 

J;-b 
2a I 

27 24 

17 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



7.1~±-t:t, n-x 
HOOK SADDLE, HOOK 

NO ml~'ii% ~.~. ~~ PARTS NAME 

PART NO OTY 

1 10641 1 1.J7±i:l' (:;5) HOOK SADDLE {RIGHT) 

2 
3 
4 
5 10642 1 1.J 7 ±.g.,.: 9 Jv (_t_) BUSHING (UPPER) 

6 10573 1 l.l:bb:td.C SEREW 7/32X32 L=11.0 

7 
8 10657 1 tJ\.:¥ -r- HOOK DRIVING PINION (SPIRAL) 

9 10658 1 Ul. 1i' ~~ bb tJ. t.; POSITION SCREW 1/4X32 L=5.5 

10 10767 1 .il:.bb:td.C SET SCREW 1/4X32 L=4.5 

11 10644 1 '7 •') .:_.,- t'- WASHER 

12 10643 1 1.J 7 ±.g.;< 9 Jv Cfl BUSHING (LOWER) 

13 10573 1 .il:.bb:td.C SCREW 7/32X32 L=11.0 

14 10648 1 :;t-7'7-±i:l' BOBBIN CASE OPENER LEVER 

15 10651 1 bb t.J>':td-1:::' ./ OPENER LEVER DRIVING SCREW STUD 

16 10727 1 bbt.J":td.I::"/7IJl.- I- FELT 

17 10652 1 7·') t- NUT 11/64X40 

18 
19 10654 1 ::t-:17-±i:l't::/ OPENER LEVER HINGE STUD 

20 10727 1 ::t-:17-±iJ't::/7IJv 1- FELT 

21 10573 1 .il:.bb:td.C SET SCREW 7/32X32 L=11.0 

22 10653 1 ::h<Jl~;<jj:j- BOBBIN CASE LEVER LINK 

23 10655 1 :1.J 7 (~JI) HOOK COMPLETE 

24 10655-01 1 ~~:h ... HOOK 

25 
26 
27 10655-05 1 it~~ NEEDLE GUARD 

28 16407-06 2 .il:.bb:td.C SCREW 

29 10655-02 1 pq;h? BOBBIN CASE COMPLETE 

30 15040-10 1 *-~-=f-1\.:?- BOBBIN CASE TENSION SPRING 

31 16407-11 1 *-ilij-T I< ;;?;_tJ: bb :td. (.; SETSCREW 

32 16407-12 1 *m.:r-' q. ~.:r- tJ. t..; TENSION REGULATING SCREW 

33 10655-03 1 pq::tJ<tl¥x HOOKGIB 

34 16407-04 3 pq::tJ.,.¥Jlxll:.bbtJ.c HOOK GIB SCREW 

35 10656 1 ;Ft:/ BOBBIN 

36 
37 
38 
39 
40 
41 10649 1 ;Ft:./J;--;(:;f-:17- BOBBIN CASE OPENER 

42 10677 1 '7 '') .:_.,- t'- WASHER 

43 10650 1 ::t-7'7-.il:.bb:td.t.; SEREW 3.4X36 L=6.0 

44 
45 
46 
47 10647 1 '7 ·:; .:_.,- 1'- WASHER 

48 10646 1 ::h<±ii'l.l:bb:td.C SCREW 6.75X24 L=28.0 

49 10645 1 ::h?±t:i'll:.bb:td.C SCREW 7/32X32 L=27.0 

18 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



IIT-ti 
TENSION 

22 

17~ 

12 

19 

2 

5 

9 

14 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



~f-~ 
TENSION 

NO gB~'ii-l% 

PART NO 

1 19421 C-A 
2 19421 
3 
4 10793 

5 19531 
6 19532 
7 19533 
8 28206 
9 19513 
10 19512 
11 10689 
12 10694 
13 B118319 
14 19534 
15 10678 
16 19422 
17 10690 
18 10650 
19 
20 
21 10561 
22 10720 

:tm 
OTY 

1 

1 

1 

2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 

1 
1 

~:g. PARTS NAME 

IDll f- tiH,§ ( ¢ 1. 4 ) TENSION BRACKET COMPLETE 

~):Jf-t.& TENSION BRACKET 

*$~d.l~5l:l::"/ TENSION RELEASE PIN 

~f-llll TENSION DISC BELT GUARD) 

A.-llll TENSION RELEASE WASHER 

~iff. A "jiJ / ? ( ¢ 1. 4) TENSION SPRING 
0 - v ·;~ 1- A 1- ·;~ 1 '\- NUT WASHER 

o-v·;~ t-7·;~ t- NUT 1/4X40 

*~f-~ (~) THREAD CONTROLLER STUD 

-*51A "'fi) /'/ THREAD CONTROLLER SPRING 

.::.:i:llll THREAD CONTROLLER DISC 

.::.:l:lllllt.d.ltJ.[.; SCREW 3/32X56 L=6.0 

0 - v ';/ 1- j- ';/ 1- NUT 7/32X32 

*~~mt& TENSION RELEASE PLATE 

-;%$~d.lt&~tJ.[.; SCREW 9/64X40 
.::<:/I) /'/iJ?:. THREAD CONTROLLER SPRING STOP 
,;;<: "'fi) / "J~J.tN);b L; SCREW 3.4X36 L=6.0 

~.:r-t&J.td.l:bl; SCREW 11/64X32 L= 6.5 

*$~d.lt:"/ (~) TENSION RELEASE PLATE ROD 

20 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Pf:tfl6lJ 
ACCESSORIES AND ATTACHMENTS 

37 

5 
26 

25 

({i 
13 

33-! 

~ ~ ~ 
38 

~ 28 

~ 32 31 30 29 

1 

v40 
35 ~39 

9 

12 

21 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Pffil.fA 
ACCESSORIES AND ATTACHMENTS 

NO :m~.-~ tUi ~:g PARTS NAME 

PART NO OTY 

1 35254 1 :>%:il:Tt "J 1- THREAD UNWINDER COMPLETE 

2 11887 4 ~~/~ MACHINE REST 

3 

4 6055 4 n NAIL 

5 11886 2 ~~/1::/:/~ MACHINE HINGE CONNECTION CUSHION 

6 6055 4 n NAIL 

7 11885 2 ~:,:..-- 1::/"/' MACHINE HINGE CONNECTION 

8 10733 1 )E!J~ ,.,. DRIP PAN 

9 6055 4 n NAIL 

10 
11 10735 , v ~··J:.(f t •) 1- KNEE LIFTER COMPLETE 

12 6052 3 :;t:::tl-1_; KNEE LIFTER SCREW 

13 10734 1 *~!t ·;.- 1- BOBBIN WINDER COMPLETE 

25 N0122 3 it NEEDLE 

26 10656 6 ;j{ t•;.., BOBBIN 

27 10747 1 "~v/7- (1/161/7-) WRENCH 

28 11487 1 "~v/7- ( 3 ~ 1)) WRENCH 

29 11969 1 "~v/7- ( 2. 5 ~ IJ) WRENCH 

30 8121 1 ~711\- ( !J\) SCREW DRIVER (SMALL) 

31 8120 1 F711<.- (cp) SCREW DRIVER (MIDDLE) 

32 8118 1 F711\- (*) SCREW DRivER (LARGE) 

33 8180 , +~ ~711\- SCREW DRIVER (CROSS TYPE) 

34 8123 i )Ejjjil., OILER 

35 8124 1 ~ :_,;..,]]1\- MACHINE COVER 

36 
37 81328 1 mm&M.~ ACCESSORIES PACK 

38 10748 1 ;~.tf:?f.v/7- DOUBLE HEAD WRENCH 

39 10730 1 :JEm CLOTH EDGE GUIDE 

40 10731 1 :JEm.LI:.clf);fd.l_; SCREW 13/64X32 

22 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



_gtj~~ 

PARTS AVAILABLE AT EXTRA CHARGE 

10 

11 

6 Y\1 
8 

3 ~ 

.~ 

13 

23 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



j,llj~~ 
PARTS AVAILABLE AT EXTRA CHARGE 

NO gB~*-% ~t~ 6"o:g, PARTS NAME 

PART NO OTY 

1 15098 1 A;')[, "7)- j-:' BELT GUARD 

2 11162 2 .tt iY) tJ. c: (.1.) SCREW 3.4X36 L=5.4 

3 10650 1 .tt IY.> tJ. c: Cfl SCREW 3.4X36 L=6.0 

4 11142 1 '7";:/t'- WASHER 

5 15099 1 /'(Jt.- 1--75- F (_t) tJ ;\- BELT GUARD (TOP) COVER 

6 12418 2 .tt~Y.>t:J.C: SCREW 13/64X32 L=9.0 

7 15121 1 A;"}[, " 1i- j-:' Cf) tJ ;\- BELT GUARD (BOTTOM) COVER 

8 15122 1 A;"}[, "7)- j-:' (T) tJ;\- ( tjl) BELT GUARD (BOTTOM) COVER (SMALL) 

9 11830 1 .tt~Y.>t:J.C: SCREW 9/64X40 

10 15081 2 ;;;f:t:J.C: SCREW 

11 16287 2 '7";:/t'- WASHER 

12 10937-01 1 7 1 / -jj' - T.l - j-:' FINGER GUARD 

13 10749 1 .tt~Y.>t:J.C: SCREW 3.4X36 L=11.0 

14 10677 1 '7 ·:; :/,...- WASHER 

24 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



© SEIKO SEWING MACHINE CO., LTD. 
11-3, lmado 1-chome, Taito-ku, Tokyo 111-8534, Japan 
TEL:+82-3-3872-6173,4(0verseas group) 
FAX:+82-3-3873-6596 
E-Mail:seik0001 @tctv.ne.jp 
www.tctv.ne.jp/seik0001/ 

Part No. PB 10400 { 072001) 

Rev.1 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p




